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MODEL U2-1982, U3-1983 SUZUKI

REF |OTY "m?-T DESCRIPTION REF |QTY Pf\\,%“' DESCRIPTION
1| as2 WATER TUBE EXTENSION (ThRU 1983) |31 |1 | & SHAFT BEARING THRUST RING
2 |4 ]530 O RING 568-014 [/16X1/2XS/8(THRY 1983} |32 | | 377 COLLAR BACKFIT 1205
3 |4 638 WASHER SPRING LOCK 1/4 33 | 1| 1536 | THRUST WASHER
1 |4 |58 BOLT HEX HO 1/4-20 X | 3/4 34 |1 o504 BEARING 72058-UA
s |1 | a8t ADAPTER_PLATEUI | 3/8° CL (THRU 19813 {35 | & | 511 _| TRUARC 5100-98
s |1 an ADAPTER_PLATE.U2-3  I° CL (1982-1983) |36 | | | 1535 spacer
6 |1 | 419 SHIFT GUIDE U SHORT 31 |1 | si2 TRUARC N5002-21220
§ {1 s SHIFT GUIDE U LONG 8 | 1] 433 UPPER SEAL CARRIER W/SEALS & O RINGS
1 |2 | 448 SLEEVE CENTERING SMALL SUZUK! 39 | 4| s17 SPIROLOX AR-150S
8 |10 | 40 WASHER SPRING LOCK 5/16 0 |2 506 SEAL INNER
9 |6 |59l BOLT HEX HD MB-1.25 X 30MM ar |2 | s07 SEAL OUTER 6324-§
1o |2 |63 DOWEL PIN 3/16 X 1/2 2 |2 s O RING S68-135 3/32X1 15/16X2 1/8
i1 |4 ] 599 BOLT HEX HD 5/16-18 X 2 3/4 a3 [ 1] 418 BEARING CARRIER W/SEALS (THRU 1981}
12 |1 {606 BOLT HEX HD 3/8-16 X 1 1/4 3 |1 | 180 BEARING CARRIER W/SEALS (1982-1983)
46900 | VOLUTE WITH GATE Ul (THRU 1981) a |3 sa O RING 568-011 1/16X5/16X7716
13 |1 | 466 VOLUTE WITH EXHAUST TUBE Ul | 3/8° CL 45 | 2| 837 WASHER SPRING LOCK #10
48600 | VOLUTE WITH GATE U2-3 (1982-1983) 6 | 2] ssl FIL HO SLOTTED 10-24 X 5/8
13 |1 | 488 VOLUTE WITH EXHAUST TUBE U2-3 1= CL 1737147 | 1 | 8.23| IMPELLER § 1/8 W/36 SLEEVE
e |1 |80 EXHAUST TUBE ASSY MEDIUM 2 @ |1 3 SHAFT SLEEVE PLASTIC MEDIUM
15 | | 846 CLIP EXHAUST TUBE | * 149 1} 182 IMPELLER TEE Xy — SQUARE
15 |2 |s2l NYLOC 10-32 s0 | 8] 2l SHIN WASHER MEDIUM
(T |1 | 1023 | WASHER FIBER 3/8 st |1 | 808 NUT KEEPER MED/PKG 2 PER BAG
18 |1 | 1022 | BOLT HEX WD 3/8-16 X 1/2 52 | 1| 22,1 | SHAFT NUT 5/8-18 BRASS
19 {1 {9715 LUBE HOSE ASSY 31.2 | INTAKE ASSY 6 1/8 WITH GRILL & LINER
20 |1 | 539 ZIRC FITTING 1/4-28 53 | 1| 93.22 | LINER 6 |/8 W/HARDWARE
21 {1 | 550 GREASE GUN s4 | 2| 638 WASHER SPRING LOCK 1/4
22 |1 | 552 GREASE 10 OZ TUBE NO.630-AA 55 |2 572 BOLT HEX HD 1/4-20 X 5/8
23 |1 |82 GATE PAINTED ABQU 3/8 s6 |11 INTAKE PAINTED ONLY
20 |2 |53 NYLINER 3/8 1D X 11716 sT |21 14 GRILL ROD
25 |2 | 822 PIN GATE PIVOT 3/8 MEDIUM s8 |9 1s GRILL BAR MED!UM
26 |2 | 574 BOLT HEX HD 1/4-20 X 3/4 PATCH 59 |6 | 513 8OLT HEX HD 1/4-20 X 3/4
27 |1 | 1177 | SPRING GATE PIVOT 3/8 171 BRACKET ASSY NORSE W/CLAMP & HARDWARE
28 |1 | 533 NYLINER 174 ID X 174 §0 | 1 | 156 BRACKET CABLE SUPPORT
29 |1 |82 GATE CUSHION 81 | I | s&2 SHIM MORSE A035777
484 SHAFT ASSY COMPLETE. Ui-3S (THRU 1983) 62 | I | 543 CLAMP CHRYS 154317
30 |1 | 483 SHAFT ONLY, UI-3S, 12T 26 9/16 LG §3 | 2 | 561 FIL HD SLOTTED 10-24 X 5/8
491 SHAFT ASSY COMPLETE, UI-2L (THRU 1982) |64 | 2 | 635 174 WASHER AN960C416
30 {1 | 490 SHAFT ONLY, Ui-2L, 12T 31 9/16 LG 65 | 2| 572 BOLT HEX HD 1/4-20 X $/8
S| S A e et M e
30 |1 | 863 HAFT ONLY, U3L, 1 H16 L
* 149 | 1| 1705| IMPELLER TEE KEY - ?/2 ROUND
SIZE TORQUE SHIFT ASSYS 498, 499, 891 See page 16
4-20 (M -9 FT-
174-20 (N6 8-9 L8S BEARING, SEAL, SNAP & "0" RING KIT 803.1
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